


 

  i 
 
 

TABLE OF CONTENTS 
 
 

Page 
 
 

EXECUTIVE SUMMARY .............................................................................. 5 
ES.1 General Information ................................................................ 5 
ES.2 Planning Area Conditions .......................................................... 5 
ES.3 Flow and Waste Load Projections ................................................ 5 
ES.4 Existing and Future Permit Conditions ........................................... 6 
ES.5 Existing Wastewater Treatment Facilities ...................................... 7 
ES.6 Wastewater Treatment Alternatives ............................................. 8 
ES.7 Selected Alternative ................................................................ 9 
[...]
individual valves on the irrigation lateral lines. It is extremely difficult to maintain 
uniform irrigation rates; consequently, specific areas within individual modules 
become overloaded. This has limited the ability to land apply effluent because part of 
module reaches maximum soil moisture, while other parts of the same module are 
dry. 
 
5.9 Power Supply and Standby Power 
 
One generator is located at the WWTP to provide power to the WWTP operations, 
including: 
 
 The aeration system blowers 
 Influent Lift Stations 4 and 7 
 Miscellaneous units at the WWTP 

 
The WWTP currently has 3-phase power; however, District staff indicate that power 
quality in the area is highly variable, with frequent fluctuations in amperage and 
voltage. Because of this, the use of variable frequency drives (VFDs) was avoided 
during the previous WWTP upgrades. 
 
5.10 WWTP Hydraulic Capacity 
 
The WWTP hydraulic capacity evaluation in the 2007 report remains valid.  
Decommissioning the sand filters had no impact on the hydraulic capacity since the 
effluent was pumped to the filters and now it is pumped to lagoon 4 
(storage/polishing lagoon).  Re-tasking lagoon 3 away from providing chlorine contact 
time did not reduce hydraulic capacity.  The 2007 report summary follows: 



 
 

  46 

 
From the headworks to the intermediate pump station, the plant can pass an estimated 
0.4 MGD with the chlorine contact basin’s outfall weir set at an elevation of 2112 feet. 
The overflow pipe in the transfer structure between the primary and secondary lagoon 
conveys a significant amount of flow under these conditions.  Because the overflow pipe 
is located near the normal lagoon withdraw pipe additional short circuiting is not 
observed during periods of use.  Ideally, the main conveyance pipe would provide 
sufficient capacity without requiring the overflow pipe. However, the overflow pipe allows 
the secondary lagoon to maintain its maximum elevation and no treatment volume is 
lost. The plant is able to pass peak flows greater than 0.4 MGD by raising lagoon levels 
for short periods. The plant will reach its hydraulic limit at average daily flows of 0.4 
MGD.   
 

The reservoir pump station can pump 0.864 million gallons per day to Lagoon 4.  
Effluent from Lagoon 4 can flow by gravity to the outfall pipe at 0.34 million gallons 
per day or at 0.72 MGD using the irrigation pumps.  The outfall pipe to Boyer Slough 
has a capacity over one million gallons per day. 
 
 
 
 
 



 
 

  47 

CHAPTER 6 – WASTEWATER TREATMENT IMPROVEMENT ALTERNATIVES 
 
6.1 Introduction 
 
Wastewater Treatment alternatives have been developed based on permit limits 
identified in Chapter 4 with emphasis on meeting lower effluent limits. No technology 
can reliably achieve the effluent phosphorus limit of 9 ug/l in effect June through 
September; therefore, all of the alternatives considered eliminate discharge to Boyer 
Slough during that critical season.  
 
Additionally, the District is pursuing a lake outfall that would move the year-round 
discharge from Boyer Slough to Lake Pend Oreille where water quality standards are 
being met with the District’s effluent effectively in the bulk water column already.  
To that end, the District is undertaking a 3-year Lake Water Quality Study to 
determine the impacts of moving the District’s discharge point downstream into the 
lake.   
 
Options under consideration are: 

1. Do nothing 
2. Cease surface water discharge and implement complete land application: 

a. Store flow during the non-irrigation season and 
b. Land apply 100% of the flow during the irrigation season. 

3. Boyer Slough discharge and critical season land application: 
a. Upgrade the treatment plant to meet year-round ammonia and seasonal 

nitrate/nitrite limits (October through May) by: 
i. Enhanced lagoon treatment, or  
ii. Constructing a mechanical treatment plant. 

b. Store flow and land apply during the critical season (June through 
September). 

4. Lake outfall: 
a. Construct a new lake outfall 
b. Upgrade the treatment plant, as needed, to meet effluent limits to 

satisfy lake water quality requirements by: 
i. Enhanced lagoon treatment, or  
ii. Mechanical treatment plant 

5. Regionalization or contract for treatment with Sandpoint. 
 
These options are discussed below. 
 
6.1 Alternative 1 - Do Nothing 
If the District did nothing to the existing facility, at the end of the 10-year 
compliance schedule on September 1st 2028, the District would be in violation of the 
permit and subject to substantial fines.   
 



 
 

  48 

The District has a long history of permit compliance and is dedicated to continuing 
that tradition; therefore, the Do Nothing alternative is not viable and is eliminated 
from consideration. 
 
6.2 Alternative 2 – Land Application, Without a Surface Water Discharge 
 
Discharging treated effluent to Boyer Slough could be eliminated by storing treated 
effluent during the non-irrigation season and land applying effluent during the 
irrigation season.  This alternative would land apply the 100% of the annual effluent 
during the growing season necessitating a reliable land application area of sufficient 
size to receive the effluent.  Additionally, sufficient storage volume is required to 
hold treated effluent between irrigation seasons.  The District currently has 80 acres 
of potential irrigation area and 25 million gallons of existing storage; however, 
without a surface water discharge, at the end of the planning period, the District 
would need to have 380 acres under irrigation and 135 million gallons of storage which 
is a 475% increase in land and a 540% increase in storage.  The District would need 300 
additional acres under irrigation and 110 million gallons of additional storage.  
 
This option requires the District to purchase several hundred acres or enter into a 
long-term agreement with a nearby property owner (owners) to receive treated 
effluent for disposal via irrigation.  For planning purposes, to accommodate setbacks, 
at least 15% excess land is assumed.  Therefore, this option will need approximately 
345 additional acres for land application area. 
 
For planning purposes, it is assumed that 110 million gallons of storage will be 
provided by constructing four, 27.5 million-gallon lagoons.  The three new lagoons 
will be of similar size to the existing lagoon.  The new lagoons will occupy about 35 
acres. 
 
For cost estimating purposes, this option will need: 

 380 acres of land, 345 additional acres under irrigation and 35 acres for 
storage 

 110 million gallons of additional storage 
 Rebuilt existing lagoons with new liners to prevent seepage 
 Additional capacity in the irrigation lift station 
 Force main to new storage lagoons 
 Force main to new land application area 
 New irrigation system  
 Miscellaneous ancillary equipment upgrades.  

 
Supporting water balance calculations are included in Appendix C.  
 
6.3 Alternative 3 – Boyer Slough Discharge and Critical Season Land Application 
 
Discharge during the non-critical season (October through May) could be achieved by 
upgrading the treatment process to biologically remove nitrogen.  June through 



 
 

  49 

September flows would be managed by effluent storage and land application which 
would require increasing the land under irrigation from 20 acres to 84 acres to dispose 
of all the effluent generated during the summer months.  However, the District 
estimates that only 80 acres are available at their existing land application site.  
Therefore, to avoid the purchase of additional land, the District would need irrigate 
all available acres and retain about 2 million gallons in Lagoon 4 which can be slowly 
discharged during the non-critical season.  With careful management, the existing 
land application site is adequate for this alternative through the end of the planning 
period.  Supporting water balance calculations are included in Appendix C. 
 
This option requires the existing land application site to be fully outfitted to receive 
effluent for land application (increasing the area under irrigation from 20 acres to 80 
acres).  Since Lagoon 4 will remain in service for storage, it will need rebuilt to 
provide another 20 years of service. 
 
Effluent quality will have to be improved to discharge to Boyer Slough October 
through May; therefore, significant improvements are needed to meet the new 
effluent ammonia, nitrite, and nitrate limits. 
 
Three mechanical treatment options were considered to achieve permit limits 
required to discharge to Boyer Slough October through May: 

 Modified lagoon treatment,  
 An oxidation ditch treatment plant, and  
 A membrane biological reactor treatment plant. 

 
The three treatment options are discussed below.  The effluent quality for each 
option is expected to meet concentration and mass loading limits under max month 
conditions, which has the most restrictive limits, as shown in Table 6-1 

Table 6-1 – Maximum Month Effluent Limits 

 Concentration A, mg/l Mass Load, lb/day 
BOD < 11.5 <86 
TSS <13.3 <100 
Ammonia <0.79 <5.9 
Nitrite and Nitrate <4.4 <33.4 
A At max month flow of 0.9 MGD and load based permit limits. 

 
6.3.1  Alternative 3A Modified Lagoon Treatment 
 
Lagoon treatment plants can theoretically be modified to remove nitrogen to the 
required effluent conditions.  JUB requested and received proposals from three 
vendors that claim to have technologies that modify lagoon treatment plants to 
remove nitrogen.  Only one vendor, Nexom, had an adequate track record removing 
nitrogen with reliable performance in cold climates like North Idaho.  JUB requested 
and received a proposal from Nexom that initially looked promising; however, after 



 
 

  50 

discussing cold climate operations, reliability and the size of the biological reactors 
given the stringent discharge limits, Nexom withdrew their proposal (on June 22, 
2020).  Therefore, the existing lagoon treatment plant cannot be upgraded or 
modified to reliably meet effluent limits to discharge into Boyer Slough.  Alternative 
3A was dropped from further consideration.  
 
6.3.2  Alternative 3B Oxidation Ditch 
 
An oxidation ditch is an extended aeration activated sludge process in which incoming 
wastewater is routed through a concrete basin in a generally circuitous route. 
Horizontal brush rotors or vertical turbine aerators both completely mix the basin and 
maintain a dissolved oxygen level of approximately 2.0 mg/L.  The existing lagoon 
plant will be kept operational during construction of the oxidation ditch and then 
demolished.  
 
Concept level sizing was performed to provide two basins able to treat the maximum 
month flow and load8.  Two basins provide process redundancy and reliability. 
 
The oxidation ditch process will require: 
 
 Excavating and preparing the site West of Lagoon 1 

 Headworks facility 

 Oxidation ditch with anoxic zone 

 Secondary clarification 

 Biosolids recirculation and wasting pumps 

 Chlorine injection facilities for disinfection 

 Rebuild storage lagoon 
 Biosolids dewatering and disposal 
 Control Building 

 
A process schematic of a typical WWTP utilizing an oxidation ditch is included in 
Figure 6-1.   
 
The proposed oxidation ditch is sized to meet stringent effluent nitrogen limits 
established in the latest NPDES permit (see Chapter 4).  At this time, phosphorus 
removal is not needed since phosphorus limits are only in effect during the summer 
months and the District can manage phosphorus with the land application site.  It may 
be beneficial to add phosphorus removal to the final design to allow more 
management alternatives or increase the attractiveness of a lake outfall.  
 
  

 
8 IDAPA 58.01.16.490.02.a.ii.(2) requires at least two equally sized basins. 



J-
U

-B
 E

N
G

IN
EE

RS
, I

N
C.

C
A

D
 F

IL
E

:

12/03 (JUB-A-FIGHORZ)

KO
O

TE
N

AI
/P

O
N

D
ER

AY
 S

EW
ER

 D
IS

TR
IC

T
W

A
S

TE
W

A
TE

R
 F

A
C

IL
IT

Y
 M

A
S

TE
R

 P
LA

N
F

IG
U

R
E

 6
-1

O
X

ID
A

T
IO

N
 D

IT
C

H
 P

R
O

C
E

S
S

 S
C

H
E

M
A

T
IC

xx

AutoCAD SHX Text
RAS/WAS PUMPING

AutoCAD SHX Text
OXIDATION DITCH

AutoCAD SHX Text
ANOXIC BIOREACTOR

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
FINE  SCREENING

AutoCAD SHX Text
SECONDARY CLARIFICATION

AutoCAD SHX Text
WASHED GRIT TO LANDFILL

AutoCAD SHX Text
M

AutoCAD SHX Text
PRIMARY FLOW PATH SOLIDS FLOW PATH FLOW METER DUPLEX PUMP STATION

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
M

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SOLIDS HANDLING BUILDING

AutoCAD SHX Text
-FLOC TANK / POLYMER INJECTION

AutoCAD SHX Text
-SCREW PRESS

AutoCAD SHX Text
TO DISPOSAL

AutoCAD SHX Text
STANDBY POWER

AutoCAD SHX Text
TO CRITICAL COMPONENTS

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
M

AutoCAD SHX Text
EFFLUENT PUMPS

AutoCAD SHX Text
TO LAGOON 4

AutoCAD SHX Text
DISCHARGE MANHOLE

AutoCAD SHX Text
TO SURFACE DISCHARGE

AutoCAD SHX Text
DISCHARGE FROM LAGOON 4

AutoCAD SHX Text
RAS/WAS PUMPING

AutoCAD SHX Text
OXIDATION DITCH

AutoCAD SHX Text
ANOXIC BIOREACTOR

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
FINE  SCREENING

AutoCAD SHX Text
SECONDARY CLARIFICATION

AutoCAD SHX Text
WASHED GRIT TO LANDFILL

AutoCAD SHX Text
M

AutoCAD SHX Text
PRIMARY FLOW PATH SOLIDS FLOW PATH FLOW METER DUPLEX PUMP STATION

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
M

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SOLIDS HANDLING BUILDING

AutoCAD SHX Text
-FLOC TANK / POLYMER INJECTION

AutoCAD SHX Text
-SCREW PRESS

AutoCAD SHX Text
TO DISPOSAL

AutoCAD SHX Text
STANDBY POWER

AutoCAD SHX Text
TO CRITICAL COMPONENTS

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
M

AutoCAD SHX Text
EFFLUENT PUMPS

AutoCAD SHX Text
TO LAGOON 4

AutoCAD SHX Text
DISCHARGE MANHOLE

AutoCAD SHX Text
TO SURFACE DISCHARGE

AutoCAD SHX Text
DISCHARGE FROM LAGOON 4



 
 

  52 

The preliminary basin volume recommended for alternative evaluation is two basins 
at 550,000 gallons each providing 29.3 hours of hydraulic contact time at max month 
flow of 0. 9 million gallons per day. A minimum side water depth of 10 feet is 
recommended so vertical turbine aerators can be utilized. Design criteria are included 
in Table 6-2. 
 

Table 6-2 – Oxidation Ditch Typical Design Parameters 

Parameter Typical RangeA Proposed Design 

Aerobic Basin Volume, 
gallons 

 1,100,000 gallons total    
2 at 550,000 each 

Anoxic Basin Volume  370,000 gallons total    
2 at 185,000 each 

Hydraulic Residence 
Time, hrs 8-36 

29.3 at Max Month flow 
 

15.3 at peak hour flow 

Fluid Velocity, fps 0.8-1.2 1.0 (target) 

Volumetric Loading, lb 
BOD5/1000 CF/day 5-30 

21.5, Annual Ave. 
12.7 Max Month 

MLSS, mg/L 1,500-5,000 2,500-4,000 (target) 

SRT, days 20-30 21.5 B 

Recycle Ratio (Qr/Q) 0.75-1.5 1.5 

Side Water Depth, ft 6-20 10 

 
Secondary Clarification 

Gal/ft2/day 

 2 at 60’ diameter 

200-400 ave 170 with one offline 

600-800 peak 430 with one offline 

   

   

A Adapted from Metcalf and Eddy, third edition, Table 10-5. 

B Ave. Daily Load of 1490 lb/day at 3500 MLSS 
 

 
A preliminary oxygen demand calculation was performed to determine the probable 
horsepower requirements of the aeration equipment. The following conditions were 
assumed: 
 
 Max Month influent BOD5 load at 2530 pounds (see Chapter 3) 

 Influent TKN at 40 mg/L with complete nitrification 

 Minimum required dissolved oxygen level of 2.0 mg/L 



 
 

  53 

 
Based on these assumptions, each basin will require two 50 hp aerators to maintain 
the desired dissolved oxygen level with one basin out of service. 
 
 
6.3.3  Alternative 3C Membrane Biological Reactor 
 
A membrane biological reactor (MBR) is an activated sludge process that operates at a 
much higher suspended solids concentration and uses a membrane filter to separate 
the solids from the effluent instead of a clarifier.  Because secondary clarifiers are 
not required and the reduced biomass reactor volume, MBR plants have a smaller 
footprint than conventional activated sludge processes.  
 
An MBR plant has the following components: 
 
 Excavating and preparing the site West of Lagoon 1 

 Headworks facility 

 Membrane biological reactor treatment plant with an anoxic zone 

 Biosolids recirculation and wasting pumps 

 Chlorine injection facilities for disinfection 

 Rebuild storage lagoon 
 Control Building 

 
Concept level sizing was performed to provide two basins able to treat the maximum 
month flow and load.  Two basins provide process redundancy and reliability. 
 
 
The projected flow could be treated by an MBR plant with the parameters listed in 
Table 6-3. 



 
 

  54 

Table 6-3 – MBR Design ParametersA 

Parameter Proposed Design 

Average Daily Flow 0.48 MGD 

Aerobic Volume 390,000 gallons total 
2 at 195,000 each 

Anoxic Volume 112,000 gallons total 
2 at 56,000 each 

MLSS, mg/L 8,000 – 10,000  

Membrane Tank Volume 70,000 gallons total 
2 at 35,000 each 

Membrane Tanks 2 tanks 

HRT, aerobic 19.4 hours 

SRT B 19.6 days 

Flux C 5 gfd @ ADF 

A – Typical values provided by equipment manufacturers. 
B Ave. Daily Load 1490 lb/d, 9000 MLSS, Yield = 1. 
C To be determined during vendor selection and design.  
 
The flow schematic for this alternative is illustrated in Figure 6-2. 
 
The proposed membrane biological reactor is sized to meet stringent effluent 
nitrogen limits established in the latest NPDES permit (see Chapter 4).  At this time, 
phosphorus removal is not needed since phosphorus limits are only in effect during 
the summer months and the District can manage phosphorus with the land application 
site.  It may be beneficial to add phosphorus removal to the final design to allow 
more management alternatives or increase the attractiveness of a lake outfall 
  



J-U-B ENGINEERS, INC.

AutoCAD SHX Text
STANDBY POWER

AutoCAD SHX Text
TO CRITICAL COMPONENTS

AutoCAD SHX Text
NEW

AutoCAD SHX Text
B

AutoCAD SHX Text
B

AutoCAD SHX Text
BLOWERS

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
FLOW METER

AutoCAD SHX Text
NEW

AutoCAD SHX Text
M

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SOLIDS HANDLING BUILDING

AutoCAD SHX Text
-FLOC TANK / POLYMER INJECTION

AutoCAD SHX Text
-ROTARY SCREEN THICKENER

AutoCAD SHX Text
-SCREW PRESS

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
6/05 (JUB-B-FIG)

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
6/05 (JUB-B-FIG)

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
KOOTENAI/PONDERAY SEWER DISTRICT

AutoCAD SHX Text
WASTEWATER FACILITY MASTER PLAN

AutoCAD SHX Text
MBR TREATMENT PROCESS SCHEMATIC

AutoCAD SHX Text
FIGURE 6-2

AutoCAD SHX Text
FINE  SCREENING

AutoCAD SHX Text
INFLUENT FLOW METER

AutoCAD SHX Text
WASHED GRIT TO LANDFILL

AutoCAD SHX Text
M

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
MBR PROCESS

AutoCAD SHX Text
EFFLUENT PUMPS

AutoCAD SHX Text
ACTIVE & STANDBY

AutoCAD SHX Text
TO LAGOON 4

AutoCAD SHX Text
TO DISPOSAL

AutoCAD SHX Text
CHLORINE INJECTION

AutoCAD SHX Text
DISCHARGE MANHOLE

AutoCAD SHX Text
TO SURFACE DISCHARGE

AutoCAD SHX Text
DISINFECTION IN PIPE

AutoCAD SHX Text
DISCHARGE FROM LAGOON 4

AutoCAD SHX Text
STANDBY POWER

AutoCAD SHX Text
TO CRITICAL COMPONENTS

AutoCAD SHX Text
NEW

AutoCAD SHX Text
B

AutoCAD SHX Text
B

AutoCAD SHX Text
BLOWERS

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
FLOW METER

AutoCAD SHX Text
NEW

AutoCAD SHX Text
M

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SOLIDS HANDLING BUILDING

AutoCAD SHX Text
-FLOC TANK / POLYMER INJECTION

AutoCAD SHX Text
-ROTARY SCREEN THICKENER

AutoCAD SHX Text
-SCREW PRESS

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
6/05 (JUB-B-FIG)

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
CAD FILE:

AutoCAD SHX Text
6/05 (JUB-B-FIG)

AutoCAD SHX Text
20-18-010 MBR schem

AutoCAD SHX Text
KOOTENAI/PONDERAY SEWER DISTRICT

AutoCAD SHX Text
WASTEWATER FACILITY MASTER PLAN

AutoCAD SHX Text
MBR TREATMENT PROCESS SCHEMATIC

AutoCAD SHX Text
FIGURE 6-2

AutoCAD SHX Text
FINE  SCREENING

AutoCAD SHX Text
INFLUENT FLOW METER

AutoCAD SHX Text
WASHED GRIT TO LANDFILL

AutoCAD SHX Text
M

AutoCAD SHX Text
GRIT REMOVAL

AutoCAD SHX Text
MBR PROCESS

AutoCAD SHX Text
EFFLUENT PUMPS

AutoCAD SHX Text
ACTIVE & STANDBY

AutoCAD SHX Text
TO LAGOON 4

AutoCAD SHX Text
TO DISPOSAL

AutoCAD SHX Text
CHLORINE INJECTION

AutoCAD SHX Text
DISCHARGE MANHOLE

AutoCAD SHX Text
TO SURFACE DISCHARGE

AutoCAD SHX Text
DISINFECTION IN PIPE

AutoCAD SHX Text
DISCHARGE FROM LAGOON 4



 
 

  56 

The relative size of the two mechanical treatment plant alternatives (major 
components) are shown in Figure 6-3 for comparisons purposes only.  The final 
location and orientation will be determined later.  
 
 
 

Figure 6-3 – Relative Size of Mechanical Treatment Alternatives 

 
 
 



 
 

  57 

6.3.4 Screening and Grit Removal 
 
Screening and Grit removal are required prior to a mechanical treatment plant to 
prevent debris from accumulating in the treatment units.  Additionally, a 2-mm 
screen is required by membrane vendors for warranty purposes to prevent damage.  
Therefore, an internally fed drum screen with washing and compacting was 
considered and included in the mechanical alternatives.  A vortex-type grit removal 
system and grit washer sized to remove 100-micron grit was considered and included 
in the mechanical alternative. To minimize odors, the equipment should be enclosed 
in a headworks building. 
 
6.3.5  Disinfection Facilities 
 
Disinfection is required to inactivate pathogens in the effluent prior to discharge.  
The District generally produces Class C effluent for land application; however, the 
District can irrigate Class D effluent within an electric fenced area if necessary. Class 
C effluent requires an effluent median number of total coliform organisms of 23 
MPN/100ml or less. Class D effluent requires an effluent median number of total 
coliform organisms of 230 MPN/100ml or less. 
 
 Two disinfection alternatives were considered: 
 

1. Chlorine gas disinfection coupled with sulfur dioxide gas dechlorination 
2. Ultraviolet (UV) light disinfection 

 
Required chlorine dose is a function of the chlorine concentration and the chlorine 
contact time. UV light dose is a function of the intensity of UV light transmitting 
through the effluent and the contact time. In general, the higher the dose the more 
organisms are inactivated.  

 
Chlorine Disinfection 
 
The existing WWTP uses liquid chlorine to disinfect wastewater effluent.  To provide 
chlorine contact time, the District uses the pipe between the storage lagoon and the 
point of disposal (land application or Boyer Slough).  For this project, the existing 
chlorine disinfection system is adequate to serve throughout the planning period.  
 
The District's surface water discharge permit allows only 0.011 mg/l of chlorine. To 
meet that requirement, the effluent must be dechlorinated prior to discharging to 
Boyer Slough.  The District injects sulfur dioxide9 in the outfall pipe just prior to the 
effluent monitoring manhole to dechlorinate.  Typically, 1.46 to 1.6 mg/L of sulfur 
dioxide (dechlorinating agent) is required to neutralize 1.0 mg/L chlorine residual.  
This methodology works well and is adequate to serve throughout the planning period. 
 

 
9 Flow paced and based on the chlorine residual concentration.  



 
 

  58 

However, should the district choose to construct a chlorine contact tank near the 
treatment facilities rather than use the long force main pipe for contact time, new 
chlorine disinfection facilities are estimated to cost 1.6 million.   
 
Ultraviolet Light Disinfection 
 

UV disinfection utilizes 254 nm wavelength UV light transmitted into the wastewater 
stream to alter the DNA of the organisms in the wastewater, thereby preventing the 
cells from reproducing. The light bulbs (long tubes) are typically arranged horizontally 
or vertically in an open channel forcing the wastewater to pass within approximately 
two cm of the active lamps. UV disinfection is considered more effective for virus 
inactivation than for bacterial inactivation, meaning the bacterial standard will likely 
have the added benefit of a high degree of virus inactivation. EPA states additional 
advantages are its operating simplicity, lack of toxic residuals or disinfection 
byproducts, and freedom from hazardous chemicals. Disadvantages include relatively 
high operation and maintenance costs, lamp cleaning requirements, and the potential 
for turbidity to negatively impact disinfection by shielding pathogens from UV light.  
Another disadvantage is that iron cannot be use in the wastewater treatment process 
to precipitate phosphorus or improve gravity settling because iron fouls the UV bulbs.  
 
Consistently high effluent quality is critical for successful UV disinfection. Because of 
this, UV disinfection is generally used in mechanical treatment plants only. However, 
improvement in low-pressure, high-intensity UV technology means that UV 
disinfection may be used in a lagoon system. Considerable operator attention shall be 
expected to verify the lagoon effluent maintains consistent high quality. 
 
If UV disinfection is used, a low pressure, open channel system is recommended due 
to its proven track record. A backup chlorine feed system is also recommended in the 
event the UV system fails or is undergoing maintenance. It is assumed that a 
dechlorination system will not be required since use of the chlorine feed system will 
occur only during planned periods or during approved emergencies. 
 



 
 

  59 

Ultraviolet light disinfection facilities for the projected flow would require the 
parameters listed in Table 6-4. 
 

Table 6-4 – UV Disinfection Design Parameters 

Parameter Value 

UV Dose (µM-s/cm2) 80,000 

TSS (mg/L) <5 

BOD5 (mg/L) <5 

Disinfection (MPN/100 ml)  

7-day median <23 

Maximum 230 

UV Transmittance 65% 

Number of Reactors 6 

Number of UV Lamps 60 

Lamp Lifetime (hours) 12,000 

Total Electric Load (kW/kVA) 21.6 

 
UV disinfection facilities are estimated to cost 3.2 million, whereas, new chlorine 
disinfection facilities are estimated to cost 1.6 million.  Therefore, UV disinfection 
was eliminated from further consideration.  Additionally, the long force mains can 
continue to serve as chlorine contact volume which eliminates this cost  
 
6.3.6  Biosolids Management  
 
The WWTP does not currently dewater biosolids because the solids are stored in the 
lagoons. Generally, the lagoons must be dredged periodically to remove the 
accumulated solids.  In the spring of 2008, the District dredged the first lagoon and 
1/3rd of the second lagoon.  To date, the lagoons do not need to be dredged with only 
12 to 18 inches of accumulated solids.   
 
The mechanical treatment alternatives, discussed above, require the biosolids to be 
dewatered and hauled off site because the new treatment process cannot store 
biosolids very long. To that end, a screw press was considered to dewater the solids 
to approximately 16 percent moisture content for those alternatives requiring 
mechanical treatment.  Biosolids will be hauled to a 1,200-acre ranch about 7 miles 
northeast of District’s WWTP.  The ranch receives biosolids from nearby communities, 
including, City of Sandpoint, City of Dover, City of Priest River, Bottle Bay Sewer 
District, Cave Bay Sewer District, and Sandpiper Shores Sewer District.  Received 
biosolids are stockpiled on-site and land applied when appropriate for farming 
operations.   



 
 

  60 

 
6.4 Alternative 4 – Lake Outfall 